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EN 12153, EN 12155* EN 12179, AAMA 501.4, 50 Gevrim** deney metotlan kullamlmistir. Siniflandirma

Remarks yapiimamigtir.*** /EN 12153, EN 12155% EN 12179, AAMA 501.4, 50 Cycle** testing methods were performed.

Results are not classified.***

Deneyin yapildigr tarih: 01.08.2016
Date of Test
Deney Raporu Sayfa Sayisi: 37

Number of pages of the test report

Deney ve /veya &l¢iim sonuglan, genisletilmis 6lciim belirsizlikleri ( olmasi halinde ) ve deney metotlari bu sertifikanin tamamlayic kismi
olan takip eden sayfalarda verilmigtir.

The test and/or measurement results, the uncertainties ( if applicable ) with confidence probability and test methods are given on the following
pages which are part of this declaration.

“Tiirk Akreditasyon Kurumu (TURKAK) deney raporlarinin taninmasi konusunda Avrupa Akreditasyon Birligi (EA) ve Uluslararasi

Akreditasyon Birligi (ILAC) ile Cok Tarafli Taninma Anlagmasini imzalamigtir.”
The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the Accreditation(EA) and
of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reports

Bu arge deney raporu: Firmamiza ulasan numunelere deney ve/veya deneyler uygulanarak elde edilmigtir.
Miisteriye ait diger numuneleri kapsamaz.

Labaratuvar Midiirii
(Head of Testing oratory)
Caglay. TAY

Deney Sorumlusu
(Person in charge of test)
Dilek GUNDOGDU

arkli noziil aranjman: ve su piiskiirtnfe degeri kullamiidigindan dolay: deviasyon s6z konusudur
fron In question because of watertightness of insert window was tested at different water flow rate and nozzle arrangement.

**30 gevrim deneyi akreditasyon kapsami disinda olup, miisteri talebi iizerine proje sartnamesi dikkate alinarak icra edilmistir.

**50 cycle test was performed out of accreditation scope by considering project specification according to client demand.

***EN 13830:2015-10 Giydirme Cepheler Mamul Standard: 5.1.2 geregince belirlenen metot A veya metot B yontemleri miisteri talebi nedeniyle izlenmemistir.

Deney miisterinin onayladigi 16-028-PR01 MS01-R01 deney yapim beyam takip edilerek icra edilmistir. Bu nedenle deney sonuglan siniflandirilmamistir.

***Neither Method A nor Method B was followed as described in EN 13830: 2015-10-Curtain Walling Product Standart, by clients demand. All tests at test

sequence were performed by following16-028-PROT MS01-R01 method statement which was approved by client. Therefore, test results are not classified.
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1. Numune / Object

1.1 Deney Numunesi-Tanitim / Description of Test Specimen

Deneyi yapilan gubuk sistem cephe yapisi dikey / yatay kayitlarin birlestiriimesiyle meydana gelen 33 alandan (kapatma
paneli) olusturulmustur. Cephe yapisinda bulunan 2 kapatma paneli agilabilir kisimlardir.

The stick system facade construction subjected to testing is formed 33 grid fields (infill panels) by combination of transoms
/ mullions. Facade structure contains 2 infill panels as openable part.

Deney Numunesi / Test Specimen Giydirme Cephe — Cubuk Sistem / Curtain Walling-Stick System
Sistem Ureticisi / System Manufacturer ~ ALCAS
Uriin Ureticisi / Product Manufacturer ~ Aygiin Aliiminyum San. ve Tic. A. S.

Proje / Project Okmeydan Egitim ve Arastirma Hastanesi-istanbul / Okmeydani Training
and Research Hospital-istanbul

Tiim Alan Olgiileri / All Over Area 39,44 m?

Sabit Birlesim Uzunlugu / Fixed Joint Length 124,00 m

Acilabilir Birlesim Uzunlugu / Openable Joint Length 8,63m
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Cizim No. 1 Deney Numunesi & inceleme Kisimlari /

Drawing No. 1 Test Specimen & Analysis of Sections
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Gergeve Olgiileri / Frame Dimensions Akstan aksa / Axle to axle

Kapatma Panelleri / Infill Panels

P1 Cerceve Olclileri / Frame Dimensions 1350 mm x 750 mm

P2/P3/P4/P5 Cerceve Olglileri / Frame Dimensions 1350 mm x 1000 mm

P6 Cerceve Olciileri / Frame Dimensions 1350 mm x 594 mm

Profiller / Profiles

Profil alasimu / Profile Alloy EN-AW6060

Cerceve Metaryeli / Is1 bariyerli aliminyum profil

Frame Metarial Aluminium profile with thermal break

Diisey Kayit / Mullion Profil No. AF6OMO1

Yatay Kayit / Transom Profil No. AF60T01/ AF60T02/ AF60TO03

Birlesim / Sirastyla, AF60TO1/ AF60T02/ AF60TO3 yatay kayit profilleri 15.5 mm kertilerek
Connection 9804 6ge no'lu baglanti profili (76 mm/146 mm/ 26mm) ile diisey profillere, esnek

sizdirmaz yalrtimh mastik ile, lambali birlesim yaparak vidalanmustir.

Respectively, transom profiles AF60T01/ AF60T02/ AF60TO3 notched 155 mm and
screwed to mullion profiles with mastic resilient sealing and connector profile item no.
9804 (76 mm/146 mm/ 26mm), as lap jointed.

Bknz. Ek.3 Syf.32 / Please see Annex.3 Page 32

Ek Profiller / Additional Profiles

Baska Plaka Profil No. AF60CO1, stirekli, yatay kayit profillerine belirli araliklarla 5.5x38 mm inox

Pressure Plate vida ile vidalanmistir.
Profile no. AF60CO1, continuous, screwed to transom profiles at regular distance by 5.5x38

mm (nox screws.

Uyarlag Profil / Profil No. 04-1011(PVC-isi bariyer), surekli, yatay ve diisey kayit profillerine belirli
Adapter Profile araliklarla 5.5x38 mm inox vida ile vidalanmustir.
Profile No. 04-1011(PVC-thermal break), continuous, screwed to transom and mullion

profiles by 5.5x38 mm inox screws.

Profil No. AF60A04 (cam gitasi), spandrel gercevelerde, yatay ve diisey kayit profillerine
oturtulmustur.

Profile no. AF60A04 (glazing bead), fitted to transom and mullion profiles at spandrel
frames.

Ek.1 Syf.24 / Please see Annex.1 Page 24

Kapak Profili Profil No. AF60C04, siirekli, yatay baski plakalarina oturtulmus ve vidalanmistir.

Cover Plate Profile no. AF60C04, continuous, fitted to horizontal pressure plates by screwing.
Profil No. AF60C06, boy kesim, diisey kayit profillerine belirli araliklarla 5.5x38 mm inox
vida ile vidalanmustir.
Profile No. AF60C06, cut to length, screwed to mullion profiles by 5.5x38 mm inox screws.
Ek.2 Syf.27 / Please see Annex.2 Page 27

Fitiller / Yalitumlar

Gaskets / Seals
i¢ Cam Fitili 01-1010 no'lu fitil, EPDM, diisey kayita boy kesim olarak oturtulmustur.
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Interior Glazing Gasket

Dis Cam Fitili
Exterior Glazing Gasket

Uyarlag Fitil
Adapter Gasket

Yalitumlar / Seals

Havalandirma / Tahliye
Drainage / Ventilation

Montaj / Assembly

Diisey Baglanti /
Vertical Connection

VE TEKNOLOJI MERKEZI A.S. 16-028-PRO1

02.09.2016

01-1003 no'lu fitil, EPDM, yatay kayita boy kesim olarak oturtulmustur.
Her ikisinin bitisleri koselerde ug uca getirilerek yapistiriimistir.

Gasket item no. 01-1010, EPDM, cut to length and fitted to mullion profile.
Gasket item no. 01-1003, EPDM, cut to length and fitted to transom profile.
Both of their end points are butt jointed at corners and bonded.

01-1010 no'lu fitil, EPDM, AF60C06 kapak profiline boy kesim olarak oturtulmustur.
01-1304 no'lu fitil, EPDM, surekli, baski plakasina oturtulmustur.

Dusey fitil, yatay fitil ile T birlesim olarak yapistinlmistir.

Gasket item no. 01-1010, EPDM, cut to length and fitted to AF60CO6 cover plate.
Gasket item no. 01-1304, EPDM, continuous, fitted to pressure plates.

Vertical gasket T jointed to horizontal gaskets and bonded.

03-2020 no'lu fitil, EPDM, diisey, T birlesim noktasinda kullanilmistir.
Gasket item no. 03-2020, EPDM, vertical, used in T connection part.

Kapak profilleri ve baski plakalan altlarinda batil bant uygulanmstir. / Butyl tape applied
underneath of cover profiles and prseesure plates.
Ek.1 Syf.24 / Please see Annex.1 Page 24 Bknz. Ek.2 Syf.29 / Please see Annex.2 Page 29

Yogusma kanallarindan toplanan su 03.2310 (PVC) 6ge no'lu su saptirici (¢6rten)
tarafindan tahliye edilmektedir.

Collected water through the condense channels drains out by deflector block Item no.
03.2310 (PVC) Bknz. Ek.2 Syf.29 / Please see Annex.2 Page 29

Dusey cerceve profilleri 6mm kalinlikta galveniz kdsebent ankrajlar ile monte edilmistir.
Mullion profiles clamped by 6 mm thickness galvenized anchor brackets.
Bknz. Ek.2 Syf.26 / Please see Annex.2 Page 26. Bknz. Ek.3 Syf.35 / Please see Annex.3

Page 35

Dusey kayit profilleri 1088 &ge no'lu (300 mm) ve AF50A02 profil no.'lu baglanti ile
vidalanarak birlestirilmistir.
Mullion profiles connected with connector profile item no.1088 (300 mm) and profile no

AF50A02 by screwing.

Kapatma Panelleri / Infill Panels

P1-1

. Yapilandirma /
Configuration
Cam / Glazing
Olgiiler / Dimensions
Thickness / Kalinlik
Yapilandirma/Configuration
Cam Destek / Glass Support

P2-1

Cam / Glazing
Olciiler / Dimensions
Thickness / Kalinlik

Spandrel / Spandrel

2 mm galveniz sac / 100 mm tas yiini / emaye boyall diiz cam

2 mm galvenized sheet / 100 mm mineral wool / flat glass enamel painted
Emaye Boyali Diz Cam / Flat Glass Enamel Painted

728 mm x 1328 mm

6 mm

Profil / Profile No. 1026

Sabit Pencere-Vizyon / Fixed Light-Vision

Isi Korunumlu Cam — Hava Bosluklu / Insulated Glass- Air Spaced
978 mm x 1328 mm

26 mm

Yapilandirma/Configuration 6 mm isi korunumlu (low-e) / 16 mm hava bosluk(insulated) /4 mm DC (flat glass)
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Cam Destek / Glass Support Profil / Profile No. 1026
P4-1 Spandrel / Spandrel
. Yapilandirma / 2 mm galveniz sac / 100 mm tas ylini / emaye boyall diiz cam
Configuration 2 mm galvenized sheet / 100 mm mineral wool / flat glass enamel painted
Cam / Glazing Emaye Boyal Diiz Cam / Flat Glass Enamel Painted
Olgiiler / Dimensions 978 mm x 1328 mm
Thickness / Kalinlik 6 mm

Yapilandirma/Configuration -----
Cam Destek / Glass Support Profil / Profile No. 1026

P6-1 Spandrel / Spandrel

. Yapilandirma / 2 mm galveniz sac / 100 mm tas ylini / emaye boyal diiz cam
Configuration 2 mm galvenized sheet / 100 mm mineral wool / flat glass enamel painted
Cam / Glazing Emaye Boyali Diiz Cam / Flat Glass Enamel Painted
Olgiiler / Dimensions 572 mm x 1328 mm
Thickness / Kalinlik 6 mm

Yapilandirma/Configuration -----
Cam Destek / Glass Support Profil / Profile No. 1026

P3-1 Sag El ile Disari Acilan Yan-Ust Kenarindan Menteseli Gizli Kanat Pencere / Concealed
Top-Hung Casement, Opening Outwards-Right Hand

Kasa Cerceve / 983 mm x 1333 mm

Casement Frame

Profiller / Profiles Profil / Profile No. AF60 V01

Kdése Birlesim / 45° gonye kesim, 1328 profil no.'lu kdse takozu kullanilarak yapistirici ile preslenerek
Corner Connection birlestirilmistir.

45° mitre cut, glued and connected by crimping using corner cleat profile no. 1328

Uyarlag Profil PVC, koselerde 45° génye kesim
Adapter Profile PVC, 45° mitre cut at corners

Kanat Cerceve / Leaf Frame 909 mm x 1259 mm

Profiller / Profiles Profil / Profile No. AF60 V02 ( Isi bariyerli / with thermal break )
Kose Birlesim / 45° gonye kesim, 1730-i¢ / 1328-dis profil no.'lu kdse takozlar kullanilarak yapistirici
Corner Connection ile preslenerek birlestirilmistir.

45° mitre cut, glued and connected by crimping using corner cleats profiles no. 1730
interior / 1328-exterior.

Cam / Glazing Ist Korunumlu Kademeli Cam — Hava Bosluklu / Gradual Insulated Glass- Air Spaced
Olgiiler / Dimensions I / Interior: 841 mm x 1191 mm Dis / Exterior: 909 mm x 1259 mm
Thickness / Kalinlik 26 mm

Yapilandirma/Configuration 6 mm isi korunumlu (low-e) / 16 mm hava bosluk(insulated) / 4 mm DC (flat glass)

Fitiller / Yalitumlar

Gaskets / Seals
i¢ Cam Fitili 01-1014 no'lu fitil, EPDM, kanat gergevesine boy kesim olarak oturtulmustur.
Interior Glazing Gasket Kdéselerde 45° gdnye kesim yapistinimistir.
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Dig Cam Fitili
Exterior Glazing Gasket

Bini Fitilleri / Rebate Seals
ic / Internal

Orta / Centre

Dis / External

Donanim / Hardware
Tip / Type

Mentese / Hinge
Kiltieme / Locking
Kilit Adedi /
Number of lockings
Ag¢ma-Kapama /
Opening-Closing

Havalandirma / Tahliye
Drainage / Ventilation
Kasa / Frame

P5-1

Kasa Cerceve /
Casement Frame
Profiller / Profiles
Kose Birlesim /
Corner Connection

Kanat Cerceve / Leaf Frame
Profiller / Profiles

Kose Birlegsim /

Corner Connection

Cam / Glazing

FORM NO : AVR.R.005
YAYIN TARIHI : 25.12.2015

VE TEKNOLOJI MERKEZI A.S. 16-028-PRO1
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Gasket item no. 01-1074, EPDM, cut to length and fitted to leaf frame profile.
Mitred 45° and bonded at corners.

Profil no.AF60 V02'ye yapistiriimistir.
Bonded to profile no. AF60 V02

Fitil No. 01-0451, surekli, kasa ¢erceve profiline oturtulmustur.
Gasket no. 071-0451, continuously, fitted to casement frame profile.

Fitil No. 01-1404, siirekli, kasa cerceve profiline oturtulmustur.
Gasket no. 01-1404, continuously, fitted to casement frame profile.

Fitil No. 01-1412, EPDM, kanat cercevesine boy kesim olarak oturtulmustur. Késelerde
45° gonye kesim yapistiniimistir.

Gasket no. 01-1412, EPDM, cut to length and fitted to leaf frame profile. Mitred 45° and
bonded at corners.

Siegenia

Ustten Agihmli, Makas Menteseli / Friction Stay Hinge, Top-Hung

Oge no. / item no. QXA-16"

ispanyolet / Espagnolette

4 adet, silindir tirnakli-3, sabit blok-1 /4 pcs, roller cam-3, engage block-1

1 adet kol 6ge no. 253014 Siegenia / Single handle ltem no. 253014 Siegenia

3 adet 5 x 20 mm tahliye alt kasa profilinde agilmistir / 5 x 20 mm sized 3 drainage slots
are notched at bottom casement profile.

Sag El ile iceriye Acilan Kenardan Menteseli Cift Acilim Pencere /
Tilt and Turn Side-Hung Casement, Opening Inwards-Right Hand

1324 mm x 975 mm

Profil / Profile No. AW73 TM2002 ( Isi bariyerli / with thermal break )

45° gonye kesim, 1328 profil no.'lu kése takozu (19 mm) kullanilarak yapistirici ile
preslenerek birlestirilmistir.

45° mitre cut, glued and connected by crimping using corner cleat (19 mm) profile no.
1328

1236 mm x 887 mm

Profil / Profile No. AW73 TV2001 ( Isi bariyerli / with thermal break )

45° gbnye kesim, 1328 profil no.'lu kése takozu (10,5 mm) kullanilarak yapistirici ile
preslenerek birlestirilmistir.

45° mitre cut, glued and connected by crimping using corner cleat (10,5 mm) profile no.
1328

Ist Korunumlu Kademeli Cam — Hava Bosluklu / Gradual Insulated Giass- Air Spaced
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Olgiiler / Dimensions
Thickness / Kalinlik

Yapilandirma/Configuration
Cam Destek / Glass Support

Cam Citasi/ Glazing Bead

Fitiller / Yalittimlar
Gaskets / Seals

ic Cam Fitili

Interior Glazing Gasket

Dis Cam Fitili
Exterior Glazing Gasket

Bini Fitilleri / Rebate Seals
i¢ / Internal

Orta / Centre

Dis / External

Donanim / Hardware
Tip / Type
Mentese / Hinge

Kiltleme / Locking
Kilit Adedi /
Number of lockings
Sabitleme Blogu /
Engagement Block
Ac¢ma-Kapama /
Opening-Closing

Havalandirma / Tahliye
Drainage / Ventilation
Kasa Cergevesi /
Casement Frame

Kanat Cercevesi /
Leaf Frame

FORM NO : AVR.R005

i / Interior: 841 mm x 1191 mm Dis / Exterior: 909 mm x 1259 mm

26 mm

6 mm is1 korunumlu (low-e) / 16 mm hava bosluk(insulated) / 4 mm DC (flat glass)
PVC, 100 mm sag ve sol kenarlarda / PVC, 100 mm right and left sides

Profile no. 22G12

01-2005 no'lu fitil, EPDM, kanat cercevesine boy kesim olarak oturtulmustur.
Kdselerde 45° gonye kesim yapistinimistir.

Gasket item no. 01-2005, EPDM, cut to length and fitted to leaf frame profile.
Mitred 45° and bonded at corners.

01-2086 no'lu fitil, EPDM, kanat cercevesine boy kesim olarak oturtulmustur.
Koselerde 45° gdnye kesim yapistiriimistir.

Gasket item no. 01-2005, EPDM, cut to length and fitted to leaf frame profile.
Mitred 45° and bonded at corners.

Fitil No. 01-2033, siirekli, kanat gergeve profiline oturtulmustur.
Gasket no. 01-0451, continuously, fitted to leaf frame profile.

Fitit No. 01-2104, boy kesim, kése-volkanize fitile yapistirilak birlestirilmistir.
Gasket no. 01-2104, cut to length, butt jointed and bonded to vulcanized cornergasket.

Siegenia

Cift Agihmli, Lambali ve Makas Mentese / Tilt and Turn, Rebate & Friction Stay Hinge

2 adet sag serende 6de no. 09-1010 lambali mentege, 1 adet kdse birlesiminde makas
mentese / 2 pcs item no. 09-1070 rebate hinge at right stile, 1 friction stay hinge at corner
connection

ispanyolet / Espagnolette

3 adet, silindir tirnakli-2, sabit blok-1/ 3 pcs, roller cam-2, engage block-1

PVC 1 adet / PVC 1 piece

1 adet kol 6ge no. 253014-Kilitlenebilir Siegenia / Single handle Item no. 253014-
Lockable Siegenia

3 adet 5 x 40 mm tahliye alt kasa profilinde agiimistir. Tahliye kapak 6ge no. 03-2006 /
5 x 40 mm sized 3 drainage slots are notched at bottom casement profile. Drainage cap
item no. 03-2006

3 adet 5 x 25 mm tahliye alt kanat profilinde agilmistir. / 5 x 25 mm sized 3 drainage slots
are notched at bottom leaf profile.

2 adet 5 x 20 mm havalandirma lst kanat kése birlesiminden 125 mm asagida acilmistir.
5 x 25 mm sized 2 ventilation slots are notched 125 mm below at top corner connection
of leaf profile.
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Deney numunesi tanitimi, miisterinin temin ettigi bilgiler ve Avrasya TTM'nin incelemesine dayanmaktadir. (“Avrasya TTM- kontrol" haricinde kalan, 6ge tanimlar /
adetleri / imalat paftalan / uygulama paftalan / cam gibi malzeme &zellikleri musteri teminidir). Deney numunesinin ayrintilari icin Ek 1. kesit cizimlerine bakabilirsiniz.
Tasanm detaylar sadece temel Ozellikler / performans siniflandirmast icin incelenmistir. Misteri aksini belirtmedigi strece cizimler, katalog ve imalat paftalar; Avrasya
TTM aksini belirtmedigi stirece ¢ekilen fotograflar, temin edilmis olan degismez belgelere dayandinimistir.

The description is based on information provided by the client and inspection of the test specimen by the Avrasya TTM ( item designations / numbers/process guideline /
manufacturing process as well as material specifications were provided by the client unless" Avrasya TTM-checked") For details of the test specimen refer to the drawings
of sections as well as Ek.1. The design details were examined solely on the basis of the characteristics / performance to be classified. The drawings are based on unchanged
documentation provided by the client unless stated otherwise; the photographs were taken by the Avrasya TTM unless stated otherwise.

1.2  Numune Kabul / Sample Approval
Avrasya TTM' ye asagida numune kabul verilerini temin eden / The below sample approval data were provided to Avrasya TTM:

Ornekleme/Sampled by ALCAS Metal San. A. S. / 16-028-PR01-NKO1
Tarih / Date 19.07.2016

Dogrulama / Checking Avrasya TTM'ye verilen imalat resimleri, standa monte edilmis numuneye ait gizim ve
deney numunesi karsilastirilarak uygunlugu kontrol edilmistir.
The specimen fitted to the test chamber were checked by Avrasya TTM with comparing
provided manufactoring layouts, drawings.

1.3 Deney / Testing
Uretim tarihi / Date of Manufacture 15.07.2016
Teslim tarihi / Date of Delivery 19.07.2016

Deney tarihi / Date of Testing 01.08.2016

Deney Opr. / Test Opr. Dilek SEN

Kal. Kont. / Quality Control Gokhan UZUN

01.08.2016'da yapilan deneyin katilimcilari / The test on 01.08.2076 were witnessed by,
Neslihan EROGLU Khatib & Alami-TIMA ilker PALABIYIK ALCAS
Dilek YILMAZ Khatib & Alami-TIMA Bilent ALPAK Tas Yapi
Giil ENC Khatib & Alami-TIMA Oya GUNDOGDU Tas Yapi
Aycin ONISPIR Tas Yap! Sibel SURMELI Tas Yapi
Miijdat TAVLASOGLU Tas Yapi Tolga BOSTAN Tas Yapi
Mustafa OZKAN Tas Yapi Yalcin KAYA iPKB
Esat SAKALLI Aygiin Aliminyum Saygin KAVAZ iPKB
Safak YAMAN ALCAS Caglar KOC iPKB
Veysel AYDIN ALCAS Engin OZEL iPKB
Gamze BAYSAK Yiiksel Proje Aykut ESKIN Yiiksel Proje
Ekrem UCAR Yiiksel Proje Sinan TANRIDAG HWP
Fuat KULABEROGLU CWG Salih SEKBAN CWG

2. Deney Prosediirii / Testing Procedure

2.1 Atfedilen Yontem Esaslan / Basis to Refering to Methods
Deney miisteri talebi dogrultusunda Avrasya TTM tarafindan hazirlanan 12 Temmuz 2016 tarihli 16-028-PR0O1 MS01-

RO1 deney yapim yontemine dayanmaktadir.
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Test was based on method statement 16-028-PROT MSO1-RO1 dated 12th July 2016 which is prepared by Avrasya TTM
in accordance with client’s demand.

2.2 Deneyler / Testing

1. Hava Gegirgenligi - (dara 6lcima / igeri sizma / disari sizma) (EN 12153)
Air Permeability — ( tare measurent / infiltration / exfiltration ) (EN 12753)
2. Su Sizdirmazlik - Statik Basing Altinda (EN 12155)

Watertightness - Under Static Pressure (EN 12153)

3. Ruizgar Yiklerine Dayanim — Hizmet verebilirlik (EN 12179)

Resistance To Wind Load-Serviceability (TS EN 12179)
4. 50 Cevrim Deneyi*/ 50 Cycles Testing”

5. Katlararasi Sapma (AAMA 501.4-09) / Interstorey Drift (AAMA 501.4-09)

6. Tasdik Deneyi-Hava Gegirgenligi - (igeri sizma /disar sizma) (EN 12153)
Repeat Test- Air Permeability (infiltration / exfiltration ) (EN 12153)

7. Tasdik Deneyi-Su Sizdirmazlik - Statik Basinc Altinda (EN 12155)
Repeat Test- Watertightness - Under Static Pressure (EN 12153)

8. Ruzgar Yiklerine Dayanim — Givenlik (EN 12179)

Resistance To Wind Load-Safety (EN 12179)

9. Sékum, inceleme & Kayrt

9.Dismantle, Inspect & Record
~akreditasyon kapsami disindadir / out of accreditation scope

2.3 Siniflandirma - Degerlendirme / Classification — Evaluation

EN 13830:2015-10 Giydirme Cepheler Mamul Standardi 5.1.2 geregince belirlenen metot A veya metot B yontemleri
musteri talebi nedeniyle izlenmemistir. Deney miisterinin onayladigi 16-028-PRO1 MS01-R01 deney yapim beyani takip
edilerek icra edilmistir. Bu nedenle deney sonuglar siniflandiriimamistir.

Neither Method A nor Method B was followed as described in EN 13830: 2015-10-Curtain Walling Product Standart, by

clients demand. All tests at test sequence were performed by following 16-028-PROT MSO1-R01 method statement which
was approved by client. Therefore, test results are not classified.
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2.4 Sonuglar / Results
No Deney / Testing Sonug / Result Aciklamalar / Remarks
Kagak miktart Qs 7sops) < 1,35 m* / saat.m? (Tum Alan) - -

Fs d . 3 - - . -
. | Hava Gegirgenligi Qs 750 Pa) < 0,35 m*/ saat.m (Sabit Birlesim Uzunlugu)
| Air Permeability 3 BAJARILI/ P ASSED | Leakage rate  Qsgsops) < 1,35 m?*/ h.m? (Overall area)
q° . i e Qs 50 pa) < 0,35 m*® / h.m (Fixed Joint Length)

| Hava Gegirgenligi
(Kanat) Kagak milctar Qj 750 p5) < 2,5 m®/saat.m {AcilabilirBirlesimUzunlugu)
Air Permeability (Insert BASARIE/ FARSER Leakage rate  Qjasops < 2,5 m? / h.m (Openable Joint Length)
Window)
Su Sizdirmazhk-Statik
| Watertightness — Static BASARILI/ PASSED | sy girisi goriilmemistir. Su akis miktar: 2,0 I/ dk.m?
5 5 s RdRl No water penetration was detected. Water spray rate 2,0 [/min.m?
2 Su Sizdirmazlik-Statik Pencere su sizdirmazlik testinde EN 1027 de belirtilenden farkli noziil aranjmani
5 (Kanat) ve su piiskiirtme degeri kullaniidigindan dolay: deviasyon séz konusudur.
Watertightness - Static BASARILI/ PASSED In deviation from EN 1027 is in question because of watertightness of insert window was
(Insert Window) tested at different water flow rate and nozzle arrangement.
. .| Hizmet verebilirlik / Serviceability -
Hizmet: +1.60 kN/m? | Miisaade edilebilir en biiyiik bagil sehim < 1/ 300+5
Serviceability The maximum allowable defiection < [ /300+5
Ptasarlm / Pdesign = i1,60 kN/m2
BASARISIZ*/ FAILED* | * Bknz. Sayfa 12 B6lum 3.3/ Pls. see Page 12 Section 3.3
Riizgar Yiikierine
3 | Dayanim Emniyet / Safety
Resistance to Wind Load Paneller ve cerceve elemanlarinda kalici hasar olusmamigtir. Cerceve elemanlan
Emniyet: +2.4 kN/m? biikiilmemistir. Paneller, cam elemanlar ve dekoratif amacl: kaplama pargalan
Safety emniyetli bir sekilde kalmis ve contalar yerinden oynamamstir.
At both positive and negative peak test pressure, there was no permanent damage to
framing members, panels or anchors. Framing members were not buckled. Panels,
BASARILI/ PASSED glazing beads and decorative caps were remained securely and gaskets were not
displaced.
Dogal isikta 1 m uzaklikta goriilebilen higbir kusur olmamustir.
50 Cevrim Acilabilir birlesim islevini yerine getirecek sekilde kalmstir.
4 | 50 Cycles BASARILI PASSED No visible failure was viewed at a distance of 1 m in natural light.
+800Pa . Openable part was remained functional.
Tiim islevsel kisimlarda bozulma ve gorsel hasar olmamistir.
Cam larilmasi veya diismesi gériilmemistir. Sonrasinda yapilan
hava gecirgenligi ve statik su sizdirmazlik testlerinde istenilen
P T— performans saglanmistir.
5 .p BASARILI PASSED All functions were remained unimpaired with no visible damage. No
Interstorey Drift . . .
glass breakage or glass fallout was viewed. Required performance is
achieved in subsequent air permeability and watertightness-static
tests.
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Resim No. 1 Monte Deney Numunesi (Dara Ol¢iimii) / Fig. No.T Mounted Test Specimen (Tare Measurement)
3 Ozet Deney Tanitimi - Yorumlar / Brief Description of Testing - Comments

3.1 Hava Gegirgenligi / Air Permeability

Deney 6ncesinde, deney odasinin hava kagaklarinin tespit edilebilmesi igin monte edilen cephe kaplanmistir. Sonra 750,
600, 450, 300, 250, 200, 150, 100 ve 50 Pa pozitif basing degisimleri ile olusan hava akis miktarlarinin élgtimleri kayit
edilmistir. (dara 6lgimi) Kagak miktari belirlenmesinden sonra naylon 6rti kaldinlmistir. Acilabilir birlesimler ve
tahliyeleri bantlanarak yalitiimistir. Hazir hale getirmek igin, 3 adet Pmax+10% (825 Pa) basing farki degisimleriyle
nabiz (darbe) uygulanmig, darbe basincina ulagma siiresi bir saniyeden az olmamis ve en az 3 saniye kalinmistir.
Sonra, 50, 100, 150, 200, 300, 450, 600, 750 Pa pozitif basing degisimleriyle olusan hava akis miktarlarinin élciimleri
kayit edilmigtir. Her basing kademesine ulasildiginda en az 10 saniye o kademede beklenmistir. Negatif (disa sizma)
6lctim icin ayni islem tekrarlanmistir. Sonrasinda, acilabilir birlesimlerin yalitimlari kaldiriimis, 5 defa acilip kapatilmis ve
ayni deney islemleri agilabilir kisim icin yukarida bahsedildigi sekilde tekrar edilmistir.

Olgiim degerleri, élciilen degerin dnceki degerden cikarilmasi yéntemiyle elde edilmistir.

Sonug: Giydirme Cephe Hava Gegirgenligi Sinifi AE kriteri saglanmigtir.
Acilabilir birlesimlerin kacak degeri 2,5 m?/saat.m altinda kalmistir.
Sonuglar, tablo ve grafik ile B6lim 4.1'de gosterilmistir.
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Prior to testing, the mounted facade was covered with a film to eliminate all leakages on the specimen. Measurements of
air flow were taken at positive pressure differentials of 750, 600, 450, 300, 250, 200, 150, 100, 50 Pa. (tare measurement)
The film was removed after leakage determination. Then openable joints and weep holes were sealed airtight by tape.
Three positive pressure differential pulses (bedding pulses) of Pmax+10% (825 Pa) was applied to preparation, the
pressure rise time was not less than one second and the pressure was maintained for at least three seconds. Measurements
of air flow were taken at positive pressure differentials of 50, 100, 150, 200, 300, 450, 600, 750 Pa. Each pressure increment
was maintained for at least 10 seconds. The same test procedure was done for the air exfiltration. Then the airtight seals
of openable joint, weep holes were removed and windows were opened and closed 5 times and same procedure was
repeated as described way in the above for openable joints.

Measurement values were obtained by method of subtraction of measured values from previous measured values.

Result: Curtain Walling Air Permeability Class AE criteria is fullfilled.
Leakage rates of openable joints were less than < 2,5 m?
The measured values are shown as graph & tabulated in Section 4.1

3.2 Statik Basing Altinda Su Sizdirmazlhik / Watertightness Under Static Pressure

Deney odasi ve ortam hava sicakligi kaydedilmis, kullanilan suyun sicakhginin +8°C ve +25°C arasinda olmasi
saglanmistir. Agilabilir kisimlar 5 defa agilip kapatilmistir. Deney numunesini hazir hale getirmek icin, 3 adet Pmax+10%
(825 Pa) basing farki degisimleriyle nabiz (darbe) uygulanmistir. Sifir basincta deney numunesi lzerine 15 dakika
siiresince 2,00 I/(m? dk.) oraniyla su piskirtilmistiir. Numune iizerine su puskirtme, sirasiyla her biri 5 dakika sabit
stire olacak sekilde 50, 100, 150, 200, 300, 450, 600 ve 750 Pa basing degisimleri boyunca devam etmistir. Pencere su
sizdirmazlik testinde EN 1027 de belirtilenden farkli nozil aranjmani ve su plskiirtme degeri kullanildigindan dolay:
deviasyon s6z konusudur.

Numune yapina giren herhangi bir su girisi gériilmemistir

Sonug: Giydirme Cephe Su Gegirimsizlik Sinifi REzso kriteri saglanmustir.

Pencere Su Gegirimsizlik Sinifi Ezso kriteri saglanmistir.

Sonuglar, tablo ile Boliim 4.2'te g&sterilmistir.

The test chamber and ambient air temperature were recorded. The temperature of the water used was maintained
between +8°C and +25°C. Openable parts were opened and closed 5 times.Three positive pressure differential pulses of
660 Pa were applied to prepare the test sample. Water was sprayed onto the sample at a rate of 2,00 litres/m?*/minute
for 15 minutes at zero pressure differential. With the water spray continuing the pressure differential across the sample
was increased in the following increments, each held for 5 minutes: 50, 100, 150, 200, 300, 450, 600 and 750 Pa. In
deviation from EN 1027 is in question because of watertightness of insert window was tested at different water flow rate
and nozzle arrangement .

No water penetration into the facade construction was detected.

Result: Curtain Walling Watertightness Class REzso criteria is fullfilled.
Window Watertightness Class E7so criteria is fullfilled.
Results are tabulated in Section 4.2

3.3  Riizgar Yiiklerine Dayanim ~ Hizmet verebilirlik / Resistance To Wind Load-Serviceability

Acilabilir kisimlar 5 defa aciip kapatilmistir. Deney numunesini hazir hale getirmek icin 3 adet 800 Pa basing farki
degisimleriyle nabiz (darbe) uygulanmis ve sehim &lclim-aktaricilan sifirlanmistir. 400 Pa, 800 Pa, 1200 Pa, 1600 Pa
basing farklarinda sehimlerin 6lglim islemi gerceklestirilmistir. Deney basinglar hizmet verebilirlik basing yiikiine kadar
(1600 Pa) her bir basing farki kademesinde 15 +/-5 sn. kalacak sekilde, dort esit basing farki kademesine, suirekli artarak
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ulasiimistir. Her basing artinmi sonrasinda cerceve elemanlarini sehimleri 6lgtilmis ve kaydedilmistir. Ayni islemler
negatif basing farkr ile tekrar edilmistir.

Tam tasarim yikleri altinda numunedeki herhangi bir 6gede, izin verilen maksimum sehimler misaade edilen 5+ 1/300
(19,73) mm'yi asmamustir. Cerceve elemanlarini bina yapisina sabitleyen tesbitlerin yer degistirmeleri 1 mm altinda
kalmistir.

Bir saat geri kazanim siiresi icerisindeki kalinti deformasyonlar, 6lgiilen maksimum deformasyonun %5'ini
gecmistir. ( negatif % 80)

Sonug¢: Basarisiz
Sonuglar, tablo ve grafik ile B6lim 4.3'de g6sterilmistir.

Openable parts were opened and closed 5 times. Three positive pressure differential pulses 800 Pa were applied to prepare
the sample and the displacement transducers zeroed. Following steps should be measured: 400 Pa, 800 Pa, 1200 Pa, 1600
Pa. The test pressure was raised in four equal increments and held for 15 +/-5 s at each step including the serviceability
pressure. After the application of each increment of pressure the displacements of framing members were measured. The
same test procedure was repeated with negative pressure differential.

The maximum allowable deflection of any element of the works, when carrying full design loads, were not exceed 5+ /300
(19,73) mm. Frontal displacement of fixings of framing members to building structure was less than T mm.

Residual deformations were exceed not 5% of the maximum measured deformation with one hour being allowed

for recovery. (negative % 80)

Result: Failed
The measured values are shown as graph & tabulated in Section 4.3
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Gizim No 2. Sehim Olcer Yerlesimi / Drawing No. 2 Transducer Configuration
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3.4 50 Cevrim Deneyi

Tum agcilabilir birlesimler 5 defa agilip kapatiimistir. Deney numuneleri, ézellikleri asagida verildigi gibi olan negatif ve
pozitif basinglari iceren 50 ¢evrime tabi tutulmustur. P2=800 Pa

— Deney basinci P2'ye esit alinmistir.

- Ik kademe negatif bir sonraki pozitif olmak (izere 50 basing darbesi uygulanmustir.

- () P2'den (+) P2'ye degisim ve tersi (7 + 3) saniyede gerceklesmistir.

- (+) P2 degeri en az (7 * 3) saniyede elde edilmistir.

50 ¢evrimin tamamlanmasindan sonra numunenin hareketli kisimlari 5 defa acilip kapanmis ve herhangi bir hasar veya
fonksiyonel kusur goriilmemistir.

Sonug: Basarili

The test specimen was subjected to 50 cycles including negative and positive pressures with the following features;
— Test pressure was taken equal to P2. P2 = 800 Pa

- First step was negative, next was positive as is the last of the sequence of 50 impulses were applied.

- Variation from (-) P2 to (+) P2 and the reverse was taken (7+3) s.

- Value (+) P2 is maintained at least for (7+3) s.

After completion of the 50 cycles, the moving parts of specimen were opened and closed 5 times and no damage nor
functioning defects has detected.

Result: Passed

3.5 Katlararas) Sapma (AAMA 501.4-09) / Interstorey Drift (AAMA 501.4-09)

Tim acilabilir birlesimler 5 defa acilip kapatiimistir. Birinci déseme kati (izerinde mevcut bulunan hidrolik yatay hareket
sistemi (izerine montajlanmis sistem, hidrolik hareket sistemi vasitasiyla iki ydne 45 mm (4500 mm x 0,010 = 45 mm)
hareket ettirilmistir. Bu hareket ilk olarak baslangi¢ pozisyonundan sag tarafa 45 mm, sonra diger yone (sol tarafa) 45
mm ve tekrar baslangi¢ pozisyonuna (45 mm sada) gelerek bir déngiiyli tamamlamistir. Toplamda (¢ adet déngli
yapilmistir.

Deney stiresince ve tamamlanmasi sonucunda (sismik kullanim grup ill'e gére) ;

Tum islevsel kisimlarda bozulma ve gorsel hasar olusmamistir. Cam kirilmasi veya diismesi goriilmemistir. Cephe
tizerinde hicbir diizeltme veya onarim yapmadan, yer degistirme sonrasi tasarim performanslar ( 6r. hava gecirimliligi,
su sizdirmazhidi) belirtiimis olan misaade edilebilir sinirlarin iginde kalmistir. Cephe bilesenlerinde herhangi biri
dusmemistir. Ayrilmis mimari levhalar goérilmemistir.

Sonuc: Basarili
Sonuglar, Bélim 4.4'te gosterilmistir.

All openable windows were opened and closed 5 times. The assembled system on hydraulic horizontal movable system
fixed to first floor was driven 45 mm (4500 mm x 0,010 = 45 mm) to each directions laterally. This movement first starting
position 45 mm from the right side, then the other direction (left side) and back to the starting position 45 mm (45 mm
to right) has come to a complete cycle. Three cycles were made in total.

Performance requirements (Siesmic Use Group Ill) throughout or end of the testing;

No glass breakage or glass fallout was seen. Post design displacement performance (e.g. air permeability, watertigthness)
was remained within specified allowable limits without adjustments or repeair. No wall components were fall off. No trim
visibly disengaged. All functions remained unimpaired with no visible damage.

Result: Passed

The measured values are shown in Section 4.4
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3.6 Hava Gegirgenligi-Tasdik Deneyi / Repeat Test - Air Permeability

Agilabilir birlegimler bantlanmistir. Deney numunesini hazir hale getirmek icin, 3 adet 825 Pa basing degisimleriyle
nabiz (darbe) uygulanmig, sonra 100, 300 ve 750 Pa pozitif basing farki degisimleriyle olusan hava akis miktarlarinin
olctimleri yapilmistir. Negatif (disa sizma) 6lgtim igin ayni islem tekrarlanmustir.

Ik ve ikinci (tekrar edilen) deneylerde, en biiyiik deney basincinda élciilen hava gecirgenlik degerleri arasindaki fark 0,3
m*/hm? (alan) ve 0,1 m*/hm (sabit birlesim uzunlugu) limitlerinin altinda kalmistir.

Sonug: Giydirme Cephe Hava Gegirgenligi Simifi AE kriteri saglanmistir.
Sonuglar, tablo ve grafik ile B6Iim 4.1'de gésterilmistir.

Openable parts were sealed by tape. Three positive pressure differential pulses of 825 Pa were applied to prepare the test
sample. Then measurements of air flow were taken at positive pressure differentials of 100, 300, 750 Pa. The same test
procedure was done for the air exfiltration.

The increase in air permeability measured at maximum pressure in the first and second (repeated) tests were not differ
by more than 0,3 m*hm? (0,1 m%hm length of joint).

Result: Curtain Walling Air Permeability Class AE criteria is fullfilled.
The measured values are shown as graph & tabulated in Section 4.1

3.7  statik Basing Altinda Su Sizdirmazlik -Tasdik Deneyi / Repeat Test - Watertightness Under Static Pressure

Acilabilir birlegimlerin yalitimlari kaldiriimis, 5 defa agihip kapatiimistir. Bolim 3.2 de belirtilen deney tekrar edilmistir.
Numune yapina giren herhangi bir su girisi gérilmemistir.

Sonug: Giydirme Cephe Su Gegirimsizlik Sinifi RE7so kriteri saglanmistir.
Pencere Su Gegirimsizlik Sinifi E7so kriteri saglanmistir.
Sonuglar, tablo ile B6lim 4.2'te gosterilmistir.

The seals of openable joint were removed and windows were opened and closed 5 times. Section 3.2 were repeated.
No water penetration into the facade construction was detected.

Result: Curtain Walling Watertightness Class REzso criteria is fullfilled.
Window Watertightness Class E7so criteria is fullfilled.
Results are tabulated in Section 4.2

3.8 Riizgar Yiiklerine Dayanim - Giivenlik / Resistance To Wind Load-Safety

Deney numunesi 15 saniyelik bir sireligine tasarim yiiklerinin 150 % si olan, pozitif 2400 Pa riizgar yiikiine maruz
birakilmistir. Ayni islem negative basingla tekrar edilmistir.

Hem pozitif hem negatif artinimis yiik altinda, cerceve elemanlari, dolgu panelleri, baglama elemanlari ya da ankrajlarda
hicbir kalici hasar meydana gelmemistir. Paneller, cam elemanlar ve contalar yerinden oynamamistir.

Sonug: Basarili
Sonuglar, tablo ve grafik ile Bolum 4.3'de gésterilmistir.

The test sample was exposed to positive 2400 Pa wind loads applying 150 % of the design loads for a period of 15 seconds.
The same procedure were repeated in negative pressure diferential.
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No permanent damage at framing members, infill panels, fixing brackects or anchors was detected. Panels, glazing beads
and gaskets were not displaced.

Result: Passed
The measured values are shown as graph & tabulated in Section 4.3

3.9 Sékiim, inceleme & Kayit

Kontrolli sékiim sonrasinda deney numunesinde herhangi bir istenmeyen su izine rastlaniimamistir. Deney standina
monte edilen numune, musteri beyan c¢izimi ve imalat cizimleri ile karsilastirilarak, incelenmis ve kayit altina alinmistir.
Sistem katalogundan farkli uygulamalar gézlenmemistir. ilave uygulamalar Ek.2 te belirtilmistir.

No unallowed water traces were detected after controlled dismantling. The test specimen mounted to the test rig was
inspected and recorded by comparing the provided manufacturer layouts and clients drawings . No different process
than system guideline drawings was detected. Additional processes are shown in Annex.2
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4, Deney Sonuglan / Detailed Results
4.1 Hava Gegirgenligi / Air Permeability

AVRASYA CEPHE - DOGRAMA
TEST VE TEKNOLOJI MERKEZI A.S.

HAVA GEGIRGENLIGI DENEY FORMU ! AIR PERMEABILITY TESTING PROTOCOL TartyDare : 1.082016
Proje Hof Poject 8 : 16-028-PROL
Arma Adi / Compary 1+ Nur Alimingum
Hichim Tarhl / Testing Date 102082006
Deney Metndu / Testing Methad TENE2133
Tevt OpemirD / Testing Opr. :Dilek EN
Otglim & Kalite Kontrol / Testing Qua. BControl ; M.Gakhan UZUN
KutenvianQhaz/TestingDevke i MSR-PAOFI-G00-4W TimAlsn | Swwfandima Yapdablimesi fcin Misaade Sdilen Gist Lima
oeridlil I Valdiy :2010.2016 44 Over Area Coperters (m fsaath Mar
m permissible Snit valkees fr dasufication gm shourd
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AVRASYA CEPHE - DOGRAMA
TEST VE TEKNOLOJI MERKEZI A.S.
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4.2 Su Sizdirmazhk - Statik / Watertightness Under Static Pressure

AVRASYA CEPHE - DOGRAMA
TEST VE TEKNOLOJI MERKEZI A.S.

STATIK BASING ALTINDA SU SIZDIRMAZLIK DENEY FORMU | WATERTIGH TNESS UNDER STATIC

PRESSURE TESTING PROTOCOL TadhfCale 1B1082016
Proje Nof Finject b+ LGORH.PROL

Hrma Adk / Compa vy 1 Nur Alimbnyum
OcOm Tarkhi / Testing Date +101.08.2016
Deney Metodu / Testing Methad PEN IS5
Test Operatiisll / Testing Opr. s Dilek ¥N
Oigiim & Kalite Kontral / Testing Qua.&Control : M.GBkhan UZUN
Kullerelan Ghaz / Testing Device : MSR -PROFI-500-4W
periilik Sresl / Cail validity  :20.10.2016
Gewe Sarthan / Ambiant Condions
Debi { ¥ok ) Kullardan Tihae [ Memesnen Devde 3 GFTR 200
Filow (Wimin) Kalibrasyon Geoeriiik Sires| / Casocation Vaiode  : BBG1.2017
1 2887
| 6 P 9B33a
| 85 | BN ;% 5A4
w
1. Tesi 2. Test 3. Tast
Zarmn {a0) Time | Basing (Pa) Gogh Kakii Bech Kakh Gegt Kadi
jeec) Erpsswe (PO} | Fessed | Faded | Fessed | Fadseo | Passed | Fased
900 0 v v
390 ES] - 4
890 RIS v v
300 350 Cd Ci
El] 20 Gl i
380 250 L4 =
S50 300 v v
3% 450 v v
300 2R ¥ ¥
0 750 v v
00 860
00 1050
00 1200
4
k —
— ;
e —
g S e

Sonug / Result : RE750 kriteri saglanmustw JREZSOcriteria s fullfitled

Su girigi gonilmemigtir. Su akis miktan 2,081/ dk.an®
No water penetration was detected, Water spray rate 2,0 i/minnv’

Pencere su sizdirmazhk testinde EN 1027 de belirtilenden farkh nozil aranjmani ve su piiskitme degeri kuilaniidigindan dolay: deviasyen soz
kenusudur,
tn devigtion from EN 1027 is in Guestion because of watertightness of insert window was tested at different water flow rate Grid nozzie arrangement .
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4.3 Riizgar Yiiklerine Dayamim / Resistance to Wind Loads

AVRASYA CEPHE - DOGRAMA
TEST VE TEKNOLOJI MERKEZI A.S.
RUZGAR YUKLERINE DAYANIM DENEY FORMU | RESISTANCE TO WIND LOADS TESTING PROTOCOL Tark/Date 101083018
Profe wo/ Froient o 1 10-ISFA0L
Fiewa Ady / Company + Muar Absminyom Cawe Sactlon / Ambaent Condiions
Bbglam: Tarihi / Tasting Date :01.08.2014 Tulkanion (e / Mesncrement Device 2GFTR 200
Deney Metady / Testing Mathod EN12179 Kallnawpon Gegeriik Siresi / Catbvation Vabaty ;18013017
Tast Oparatded / Testing Opr : Dk 3EX T
Dbgiorn & Katite Rortral / Testing Oua SCanteal : M.Gokhan UTuUN LAE i ind
Kullandan Cihas | Testwg Device : MSR PROFLE0T A% L2 T V)
Xalbroryan Gegerli Sorest [ Cibibsation Vakary 2010 2015
Hizmetverebilirlik / Serviceability
Dikey Kayrt Uzuniuk / Yatay Kayit Uzunluk /
Length of Mullion 4420 (mm) Length of Transom (mm) ilirfik / 1600|Pa
L/ | 150 | 2947 L/ 150 0,00 |Emniyet / Safety 2400|Pa
L/ | 200|22,10f L < 15mm L/ 200 0,00| L £ 15mm
L/ | 300| 14,73 mm L/ 300 0,00 mm
Pozitif Basing Kademeleri / Sehim/ Pozitif Basing Kademeleri / Sehim/
Positive Pressure Steps Deflection Positive Pressure Steps Deflection
P (Pa) M1 | M2 | M3 L P(Pa)| M4 M5 Mé L
0 0 0 [ 0,00 0 0 0 0 0
400 001 | 1,99 0,03 1,97 400 0,00
800 002 354003 352 |GeriKazanim / 800 0,00 Geri Kazamim /
600 0,16 | 6,48 | 0,07 6,37 Recovery (3) 1200 0,00 Recovery (%5)
800 049 | 10,56{ 0,23 10,21 96 1600 0,00 #SAYI/0!
0 0,38 | 0.70 | 0,16 043 0 0,00
Negatif Basing Kademeleri / Sehim/ Negatif Basing Kademeleri / Sehim/
Negative Pressure Steps Deflection Negative Pressure Steps Deflection
P (Pa) M1 1 M2 | M3 L P(Pa)| M4 M5 M6 L
0 0 0 0 0,00 0 Y 0 0 0,00
-400 [-0,003)-1.28{-002 -127 -400 0,00
-800 -0,0341 -3,03 | -0,02 -3,00  |Geri Kazamim / -800 0,00 Geri Kazanim /
-1200  |-0,3531-599{-0.15 5,74 Recovery (%) -1200 0,00 Recovery (%)
-1600  |-0,784-9.34 [-0,34 -8,78 -1600 0,00 #SAYI/0!
0 -0,56 {-2,17|-0.26 -1.76 0 0,00
Dikey Kayit/Mullion Vatay Kayit/Transom
wn
=
135
3 152,
Hl »r .
: € & € ©
O e co
- o £ ] ] H = ca§ o Joro B ¥ s
B uso < 88 mm fewe| Us00 < 000 mm
Emniyet / Safety
-+ 1 2 3 L - 1 2 3 L
0 0 0 0
[ 0 0 0
Sonug / Resuit : Basansiz / Failed
Hizmet verebilirilk / Serviceability
Bir saat gerl sresi i kahints Slgllen Y %65"ini igtir. ( % 80) /
Residual deformations were exceed not 5% of the i d deft with one hour being allowed for recovery. (negative % 80}
Emnlyet / Safety
ller ve cergeve el 1 da kalicy hasar Gergeve X cam ve amagh
parg yatli bir gekilde kalmiy ve y
At both positive and neg peak test pt , there was no per d to f ing 5, panels or anchors. Framing members were not buckied.
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4.4 Katlararasi Sapma / Interstorey Drift

AVRASYA CEPHE - DOGRAMA
TEST VE TEKNOLOJI MERKEZI A .S,

RUZGARA VE SISMIK ETKIYE BAGLI KATLARARASI SAPMA DENEY FORMU / SEISMIC AND

WAND INDUGCED INTERSTORY DRIFT TESTING PROTOCOL TariyiDate 101 .08.2016
Proje Mo Project N 1 15-G28 PROL

firma A f Company tNur AlDmioym
Bicim Tarkl / Testing Date 101082016 e s sl
Deney / Testing + AAMA 501.4 Rulamian Cihar / Measurament Devine TGFTS 200
Siiresl /CaE Vaadny 1 1RO12017
Test Opemtbell / Testing Opr. 2 Dilek $EN T 285°C
Sicim & Kalite Kontrol / Testing Gua.&Control : M.Gokhan LZUN 5 ia89anpa
Kullarulan Ghaz / Testing Device $ MSR -PROFI-G00-4W & H.Piston N :%uBA
it Tk Stresi £ C: on Validity 1 20.10.2016 -
R Harerel Wie safies ¢
Cavim Sayis? { Eo . Tag | Kaich £
Oycie Nu, Mavaw;l;f;mme Geagt i Pased Kaidi / Faved Daney Sonras / Afer Tesing P Popaid
3 45 L4 Hava Gegirganhk ! Alr permaatilty v
Su Sizchmaztik: Waterighiness v

Sonug / Result : Basanh / Passed

Tim islevsel kissmlarda bozulma ve gorsel hasar ol stir. Cam kanl veya diig i goriilmemistir.
Sonrasmda yapidan hava gegirgenligi ve statik su sizdirmaziik testlerinde istenilen performans saglanmugur.

All functions were remained unimpaired with no visible damage. No glass breakage or glass fallout was viewed. Required
performance is achieved in subsequent air permeability and watertightness- static tests.
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Annex 4: Calibration Document of Testing Equipment

Evidence of Performance
Calibration of a test rig to determine joint permeability,
watertightness and wind load
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Air flow rate:
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Deflection: 0...+90 mm

Water flow rate: 4...360 I/min

Clamping area: window facade
width: 4000 12000 mm
heighi: 3800 12500 mm

The requirements are fulfilled;

Pressure and flow system according io EN 1026,
EN 1027, EN 12211, EN 12153, EN 12155 and
EN 12179

The specified exp. measurement uncertainly and
accuracy” of = + 5 % of measured value is fuffilied.
Displacement transducer according to EN 12179
and EN 12211

The specified accuracy ' of <+ 0.1 mm is fuliilled.
Water flow/volume for watertightness test ac-
cording to EN 1027 and EN 12155

The specified accuracy ' of <+ 10 % of measured
value is fulfilled.
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Representation

instructions for use

This calibration record can be
used as evidence of suitability of
the test installations in accord-
ance with the sbove basis.

Validity

The data and results given relate
solely to the tested and de-
scribed test equipment.

Date of calibration:

20.05.2015

Recommended re-calibration:
20.10.2016

Notes on publication
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The cover sheet can b2 used as
abstract.
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